Ik R B

AD-4991-25XX-13 (V) #F X T— AD4991 W250)

1). X RRERBOBMEDERY 51 L
E & HEH

2-NARIL b M4ax6
U s LAETFER?

2-7RAMRIL b M4x6

N
WY s LAEEE N\;

EREheh =
mYs LAEEE

*1: NARIL FZERYNTER, BEWIAZT LEVRSITERELTLEEL,

*2: NARILEZ 1KY LR, 12). BUBEXT—ORYMFIT] 1I2H5
RAAR—Y—ZFZWMYFFTTHE 2 KBDRARIL FEFRYNLTLIESLY,

2). RYMEXT—DEVY FF

6-7AAMRIL b WHELRX LMAXIO

2-KEERARIL b M4ax8
Y {41+ 5EFE3

&l BB
Y {F1F5%FE*3
AL X BEAR

Y FAEEE3

AT—HRILER

*3: ERENEZE T— ) — DI L A THASEBEAARIL FERYFIT TS,

AND

Discover Precision

1WMPD4004385



Instruction Manual

AD-4991-25XX-13 (Transfer Plate for AD4991 W250)

1). Remove parts on the X-ray inspection system side
Front side Back side

M4x6 hex bolt (2 pcs)
Removal note *2

M4x6 hex bolt (2 pcs)
Removal note *1

Pulley shaft retainer
Removal note *1

*1: When removing the hex-bolt, be careful not to drop the pulley shaft retainer.

*2: After removing the first hex-bolt, attach the hex spacer (refer to “2). Attach the transfer plate”) and
then remove the second hex-bolt.

2). Attach the transfer plate

M4x10 W-SEMS-L hex bolt (6 pcs)

.
AN

’ Plate holder L
%\ M4 hex spacer (2 pcs)

Transfer plate 250 mm width

Pulley shaft retainer

Attachment note *3
Plate holder base

Attachment note *3

Plate holder R

*3: Attach the low head hex bolt while pressing the pulley shaft retainer against the shaft of the pulley.
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